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40 P Tupudana Industrial Area,Ranchi-834003, Jharkhand

Sun-Tech

TEL.- 7808266661/2/3

Accredited as pee ISO/IEC 17025: 2017 by NABL

TestReportNo.  |ST/TRI22/03/ 31373 ULR No.  [1¢s4322200000 6{FF f  (Date: 14-03-2022
E Code M 0810222 Page No. 20f2
Date of receipt 19-02-2022 Date of Completion of Test 13-03-2022
COMPRESSIVE STRENGTH OF CONCRETE CUBE (IS: 516 Part-1 : 2021 Cl. Sec. 01) SAMPLE No.: 75722A
compressIVE| . AVE: | WEIGHT OF |Requirement as pers:
paTEOF | DATEOF | MOAP | sizEmm COMPRESSIVE equirement as per IS:
S. NO. CASTING TESTING TAKEN LB STRENGTH STRENGTH CUBE |456-2000 Table-If for 23
(KN) (us) (Nlmmz) 2 kg. Days comp. strength
N/mm
{a) Average of 3 Cubes
150.0 shall noct be fess than
1 24 Nimm*®
13-02-2022( 13-03-2022 | 594.0 26.4 8.233 |\ individual Result
150.0 216 N/mm?
26.99
Say 27.0
150.0
28- Days
2 |13-02-2022( 13-03-2022 | 612.0 27.2 Compressive | 8-294
150.0 Strength
150.0
3 13-02-2022| 13-03-2022 616.0 274 8.258
150.0
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; 40 P Tupuda ; )
/ ﬂb Pudana Industrial Area,Ranch|-834003, Jharkhand
- _ TEL.- 7808266661/2/3
Accredited as pec ISO/IEC 17025: 2017 by NABL
R TEST REPORT
st Report No. STITRI22/03/ 3
Te 3 "7’6 ULR No. TC54322200000 6134 f Date * 14-03-2022
de M
_J_EECO - 0810222 Page No. Sor5
Date of receipt 19-02-2022 Date of Completion of Test 13-03-2022
COMPRESSIVE STRENGTH OF CONCRETE CUBE (1S: 516 P-1 : 2021 CI. Sec. 01) 'SAMPLE No.: 75728
DATE OF DATE OF LOAD SIZE mm COMPRESSIVE COM:XgéSIVE WEIGHT OF |Requirement as per I5:
S. NO. CASTING TESTING TAKEN (LUB) STRENGTH STRENGTH CUBE  |456-2000 Table-i for 22
(KN) (N/mm?) ) kg. Days comp. strength
{a) Average of 3 Cubes
150.0 shall not be less than
24 Nimm?
1 [13-02-2022| 13-03-2022 | 596.0 26.5 8.244 |\ individual Result
150.0 - 216 Nimm?
Say 27.0
fomt 28- Days
2 13-02-2022| 13-03-2022 612.0 27.2 Compressive 8.254
150.0 Strength
150.0
3 13-02-2022| 13-03-2022 606.0 26.9 8.235
150.0
z @h i Seal Authorised Signatory:
A %‘ -u‘:‘w 2
& B L 2
S AEONTEEN,
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2 AnboTatory-in-Chatey
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Doc. No.F01(7.8) Amnd. 07
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40 P Tupudana Industrial Area Ranchi-834003, Jharkhand
/ Nﬂ TEL.- TROB266661/2/3
Acctedited as pee ISO/TEC 17025: 2017 hy NABL

TEST REPORT
e S e ——————
Test Report No. STITRI22/03! 3198 ULR No.  [rcsa322200000 O[3 4  [Date: 02-03-2022
Job Code M 0810222 Page No. 20f2
pate of receipt 19-02-2022 Date of Completion of Test 01-03-2022
TESTING OF BURNT CLAY BRICKS SAMPLE Mo.; 75729
TEST Requirment Specification 13:1G77-
S. No. NAME OF THE TEST TEST METHOD SESHLTS 1992
AVERAGE COMPRESSIVE STRENGTH
1 (AVERAGE OF 5 NOS. BRICKS) 15:3495-1992 PART-! 2.0 7.5 Nimm? Min.
(NImm?) RA 2011
AVERAGE WATER ABSORPTION
2 (AVERAGE OF 5 NOS. BRICKS ) 153425 SEZFART 14.9 20% Max.
%) RA 2011

Deposit of salts on the expcsed

surfaces;

Nill.: - 0%

Slight:- <10%

3 EFFLORESCENCE 1S:3495-1992 PART-IlI SLIGHT |Moderate->10% but <so%
RA 2011 Heavy:- 2 50%

Serious:- 2 50% & Acccmpanied
by powdering andlor
flaking.
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Su -n-’ch;h_
40 P Tupudana lndueuhl Area Ranchii-

TEL- ?5'(»'%3“6’&{‘&!,/-» }
Accreditod as pee ISQOALEC 17028 201 Fhy WABL

_J?J) i ?f‘(

dh"

TEST REPORT

Tost Roport No STITRR06/M16 LR No ATOBAST 220000009168
u

Job Cods

| mo3soe2

Date of razelpt 16-08:2022

Dute of 14800 of Teal Report
aimam abva '

givave [aen R T

ﬂ'i&‘ ’]«tu\gi E Ry Tl

Custamirs Name &
Addross

- 22-06-2022

""m‘m:( wm,u;n \\ Ul- 51G Nm lQN wm\ r~_ v;A H BRICK WOPVW -

jg,;

AGENCY: M3 8RE RAJENDRA PRABAD SAHU CONS TRULTI O8N PVT.LTO.

AGREEMENT NO:- JEPCI/SOE/S)SER/29/2021 DATE:- 02/08/2021.

Customers Lettar No. |LETTER REF. NO.:-SSAJ/2022/581

 DATE 2010612022

SAMPLE DETAILS:

SampleNo. :  BOB51 -

6 NOS FLY ASH . BRICK

Material Condition GOOD ~ |Environmental condition:

Laboratory Tem ;Séraz:dre*. 28°C

Stanciard Applicable

for westing 15:12894:2002

{Deviation Intesting from Standard ‘

- NO

$§\&‘?31:E§i6'5:_ Gone-by- Lat)omi«.)ry =

- Done by Customer

Sampling LUC’I[IQH

i SAMPLING DONE
v SAMBE Sampiing Maethod/ Sampiing Plan

E
3
=
|
5

BY LAE ORATORY

2 Envkror’menm Condition. -

Sa

ple analysis Scart data:

= FLY ASH BRICK . =
MATERIAL: SUILDING A
Lo MARK: MBR (100A) ik #
SANC NAME OF THE TEST TEST METHOD

~ AVERAGE COMPRESSIVE
1 | STRENGTH(AVERAGE OF 3
~ NOS. BRICKS)

~ 15,3495-1992 PART-|

RA 2011
_ {N/mm2) i
AVERAGE WATER gt
ABSORPTION {5:4031 PART-4
% (AVERAGE OF 3 NOS. BRICKS ) 1988 RA- 2014
] (w) :

15:3495-1992 PART lIl
RA 2011

- EFFLORESCENCE

Remarkka Ths, tested parsmetus of me samp e conforms'to the Specm C

L mEmEE e‘sfw“angj O) _{L”PORT{I‘Gq\ﬁ

Declarations: |, 'S’am’rﬂe will. be relait’!ed IGV
and as per apshcabte parametars 3. The reg il A :
assuran;ae gipans of 3 teport are 1 4.*:«1 ’a&en aul of u.,an‘eﬂ 4 Ail d»sau!es sub;eci ta Ranchid

; - ot




Sul%TeCh

TEL.- 7808266661/2/3
Accredited as per ISOZTEC 17025: 2017 by NABL

40 P Tupudana Industrial &rea;Ranchl-BBQGOS. Jharkhand

TESTEREPORT:

Date of recaipt 20:08-2022 - __ - |Date of lssue of Test Report

Test Report No STITRIZ2INAE20 ULR No. |Tcs_aszz'zog'ﬂoaaszqs-'__

RS P
Customer's Name & ERSCLS f?{&ﬁ tfﬂlﬁi‘i{'v’{!,
Address RNEE S I CRCH

Customer's Letter No.

SampieNo, - | 80543 Matedalflems: |1 BAG SAMPLE OF FINE AGGREGATE

Material Condition

“Laboratory Tempe

rature at time Analysis ;

25°C

Standard Applicable

for testing . = _ =

SAMPLING  DonebyLaboratory vy Cus
Sampling Location NA

|F, SAMPLING DONE —
Sampling MethodaSampling Rlan S e g (e a8 s S e e

BY LASORATORY > r“p_mg_fle hodiS mpling | iar NA_
Environmentai Condition NA

Sample analysis Start d_ate:}} 21-06-2022 S ~_ Sample analysis £nd date:

ULT

MATERIAL  FINE AGGREGATE |
= ..; . Requirementééé«pe_c
|s.No. S Sfize ey \i":-f:' % Pasééng 190 forsgﬂ.d*"-ze
15383 & (Claus
10 d00% v
b _80-100 Z
2.35 (757100 ES: =
1 19g & 55-90 Falis Under YES -~
0.600p 42 35-59 Sand Zone-li VA
0300y 10 8-30 YESE
: 01504 1 0-10
FINENESS MODULUS 3.12

Remarki-

FURRTARSSRSSRRANRRECIIT OF QEDOR]AF AT RS RRRRE

R
LL)

Declarations; | Sample will be retained. for three months from the testing 2 The test results SAatesionly

and as per apglica_hf..éhﬁafé.m?léfﬁ. 3. The repart can rol be ‘45?"\353 gv'd’enu in the co \ m’

assurance that parnts of a.g-e-{}gn“a?p‘ot taken out 3}!_(:0{@:,4 Al disputes sublect 1o'Ran nsdiction
= / el s S =E

AT B




Sun-Tech |

TEL.- 780826666 !/2;*3

e s ’;}’“X ?‘M
TEST R

Uate of lssus of Tost 98 ;;;;Ira;

Test Report No Ut g Job Code: l
Date of receipt

23-05-2022

aﬁmﬁmn afREYarT,

Customer's Name &
Address

. CJO CONSTRUCTIDR GF BUILDING OF K.V.P.5. D.S.8. GIRL

‘.»\‘IME"{ No. SSA/2022/581

Cusiomers %.et‘:e_r-{*m

80558
Good
: Stgns:zarﬂ Ap;)ht.able e
foflesiing © 0 : 1S: 383
SAMPLING Dore-by-Laboratory

Sampling Location

IF, SAMPLING DONE

Sampling Method! Sampiing P}
ay LﬁuUmJO. pling M / Sampiing Plan

Envirenmental Condition

2105 2022

TEST ?{ES

MATERIAL

5. Ho.

e

R

|15:2386- PART-i
- RA201T

5 [WATERABSORPTION

: %Q&ﬂi’!.l-‘l..ll %mrkaﬂ A
h./\_/

et e pahey

G 5   §:- e e

i ada 0

/,'}

_ Da{:lara;mn;*i 52 mple Wil be retained for three months from the testmg? The test h!‘hﬁi{i?élafé\i‘dnz

fand as per qpphcau i ;arameiers 3 The :apon can not be Used as-an qwdaz"-c;e W ﬁﬂﬂi
: not taken met o{s&nlex! 4, Afl aispﬁ?&s s\ubleci ta Ranchi J””SW“ ank

i




40 P Tupudana industriab Area Ranch
TEL.- TS0R266661,
Accredited as per ISOZIEC 170

EST REPO

Tﬁstﬂepoﬂ No ST;TR:?‘?_’@EX.-@H ULE Ma 1054322200@0@&%{1?: Job Cods: ] [ M 0380822

Date of receipt

Date of Issue of Test Report . 02062022

TET9® AT
Customer's Name & |[F15E"S feraar GRatr
Addrass TNTID AT W

C/o. dodioPogaodocaoty Fxiymr vw frrea s waa fmi @

AGENCY - M/S SRi RAJENDRA PRASAD SAHU CONSTRUCTION PVT.LTO.

AGREEMENT NQO:- JEPC/SOE/S3/SERI28/2021 DATE:- 62"@83232'!_,“

Customar's Lsttar No. [LETTER REF. NO.:-S5A/2022/581 ' - DATE 201062022

Sm%;‘ E DETAILS:

: ~ |o3Nes COHCRETE CUBES M.20 (1:1:5:3)
80548 Material [tem ~ [ICasted onDate 1 /szazzas Dec! ared_ by
i - ' ~|Customer_ o
GOOD |Eavironmantal candii_i\c'mf . i.éi:;a‘rator'y' Temperatura ZSIQ;C'
1S:515 P1 2021, CL SECH1. Deviation in testing from Standard . Lo
Done by Laberatory - _ Done by Customer
Sampling Location — = N
Sampling Method/ Sampling Plan - e WA
_|Environmental Condition e ; . NA_
Sample analysis Start date: ' 20-06-2022 : Sample énalysis End date = ' -202
MATERIAL _ ~ CUBE Discipline/ Gmp | MECHANICAL/BUILDING MATERIAL
COMPRESSIVE STRENGTH OF CONCRETE CUBE (1S:516 P1 2021, CL SECL.} LOC-FLOOR B8 AM & R"OF s
. = = Reguf rnment as per IS
3 | compreSSIVE| | ava.
No- | DaATEOF | OATEOF [LOAD TAKEN| SIZEmm | A ST T R e e 458-2000 Table-ll
CASTING TESTING (KN (LB i b :
MARK | 2 B! BV 0 umm v | STRENGTH Nimm?  for 28-days comp.
= Strength
_ - 150.0
1 16-08.2022 | 22-06-2022 3553 :
1500
e s g — 20 -~ COMPRESSIVE |
g 15-08-2022.£ 22.06-2022 416 18,48 STRENGTH
I 150.0 '
ol 150.0
8115062022 [ 02.08-2022 4258 |—— 18,92
' - 1505

wxf.rg»,\ W o e e e»q.HE JD DF qfw o3 i‘;‘*

eport can not be used as &

feviewed B

S e



r_il- rw 1 - == i - ; ™ .
d_ Sun-Tech 0
_. 40 P Tupudana Industnal Area Ranchi-834003, Jharkhand ;
Sun-Tech L. - 78N ooneal 2}

Aceredited as per SO CTEC 17025 2017 e NABYL

TEST REPORT

Test Report No STTR22/07! 1 Q ULR No |Tcsaazzzooooo 031712 | Job Gode M 1360622
es )
Date of receipt 15-06-2022 Date of Issue of Test Repont 13-07-2022
MRS uBTAN
Customer's Name & |3R&™S Rien aRzarn
us -
Address AVAB A G|

c/0.. BoNoNovoNowiora afdwr aen Naran IREEd e nas Al wab N wan w@le ) yeam @ g

AGENCY:- M/S SRI RAJENDRA PRASAD SAHU CONSTRUCTION PVT.LTD.

AGREEMENT NO:- JEPC/SOE/S3/SER/29/2021 DATE:- 02/08/2021.
Customer's Letter No. [LETTER REF, NO.:-SSA/2022/581

DATE:-20/06/2022

SAMPLE DETAILS:

03 Nos CONCRETE CUBES M-20 (1:1:5:3)

Sample No. 80548 Material/ ltem: Casted on Date 15/06/2022as Declared by
Customer
Material Condition GOOD Environmental condition: Laboratory Temperature 28°C
Standard Applicable IS:516 P1 2021, CL SECH. Deviation in testing from Standard NO
for testing ]
SAMPLING Done by Laboratory Done by Customer
Sampling Location NA
IF, SAMPLING DONE =
BY LAB:ORATORY Sampling Method/ Sampling Plan NA
Environmental Condition NA
Sample analysis Start date: 20-06-2022 Sample analysis End date: 13-07-2022
MATERIAL CUBE Discipline/ Group MECHANICAL/BUILDING MATERIAL
COMPRESSIVE STRENGTH OF CONCRETE CUBE (iS:516 P1 2021, CL SEC1.) LOC:- FLOOR BEAM & ROOF SLABS
No. P Requirement as per IS:
SNo- | batEOF | DATEOF [LoAD TAKEN| SiZE mim | COMPRESSIVE A WEISHT OF 456-2000 Table-|
castive || TesTg (K o STRENGTH | COMPRESSIVE CUBE 9
MARK '(Nlmmz) STRENGTH N/mm? kg. for 28-days comp.
Strength
(a) Average of 3 Cubes
150.0 shall not be less than
1 15-06-2022 | 13-07-2022 612.3 27.21 8.233 24N/mm?2
150.0 28.1 (b) Individual Resuft
Say 28.5 2 14 Nimm2
1500 co:ntgg:ws
2 -06- -07- ¢
15-06-2022 | 13-07-2022 638.5 28 38 STRENGTH 8 254
150 0
150.0
3 15-06-2022 | 13.07-2022 648 28 B0 8 268
150.0
[Remark:-Sample Pass as per Table-Nl of IS: 456-2000,

kehw t#titt*t#tt‘tl“END OF REPORT.‘**I#.‘*‘#*#*ttt“‘
ned for three months from the testing 2 The test resulls relates
The report can not be used as an evidence in the court of law

nol laken out of context 4 All disputes subject 1o Ranch Jurisdic

Declarations: 1 Sample will be retay
and as per applicable Paramelers 3
assurance thal pans of g repan are

only to the sample as received or sampled far lesting

withoul written approval of Laboratory can prﬂﬂh
tion only AW

"-:a._‘g_tg ‘"-Chﬂ'
- r r
! ’b,%
' ? ‘ 2
Reviewed By L‘i&/ Page No. 1 of 1 -



40 ? Tupudana Industrial Area Ranchi-834003, Jharkhand

Acerediced as per ISC/IEC 17025: 2017 by NABL

Sun-Tech

TEL - ?%G‘? 250001/ 2/3

Customers Name &
- Address

{ f’i’ebvﬂ vl

_ TEST REPORT
|testrapative, . [sTREZZITIS ! ULR No. L €:543232000005231H Job Code] M 1781022 -
Gate of receipt . |1510:2022 Date of 15510 of Tast Report 05-112008  — ———f
' HETHE Y ' —
sEe e *zf‘%iz’i*ﬁ%‘n

[AGENCY: WIS SRI RAJENDRA PRASAD SAHU CONSTRUCTION PVT LTD

' e, as{:imﬂow oHlouTo e aﬂ;{mé e fErern A 5T ?%3 i &1 A 99F Tae

iggéeéwsm NOL 76/8BDIZ021/22

 DATE: 10/12/2021

Qu tomer's Letter No.

LETTER REF. NO.:-SSAI202211610

SAMPLE DETAELS

s4195

Ma&eraai! ltem

|03 Mos f’ON(”‘F?ETE CUBES M-26 Casted
|Date GB/16/2022 as Deciar&d by Customer

GOOD

- _Environmental_bo_nditicn:

L aboraiory ?emgerat&re 28

for testing

iS 516 B 2021 CL SECT

= Beviation | in te
Standard

ing from

NG

SAMPLING

Oosw by La boramry

Done by Customer .

~ |ir, SAMPLING DONE

BY LAB ORATORY

Sampﬁt; Location N&
~ |Sampling Method/ Sampling Pian NA -
|Environmental Condition NA L

ample analysis Start date:

e

15.10-2022

Samp(e aﬁalysis End date: ;

ULTS

"Dismptmei Group

ECHANICAL/BUILDING

Nimm?

: “AVG. v e | Requirement as :
aArs QF COMPRESSIVE WE&%ZTEQF per 11 456-2000 iibaf';':bmw*;
cgs'nms STRENGTH e &  Yabie-i} e

_ COMPRESSWE
' STRENGTH

e?ﬁzi%m
§&§<€2M€§§é¢




Amﬂmdj{m‘}’ as per ISGUEC 17023:

Sun-Tec!

40P ?upudana Industria

Afea Rarﬁhg 8354{}(”3
TRORIGO6H 7

FEL:
2017 5

NARL

Jharkhand

TEST REPORT

o

Customefs Name &

LaEa yfyrgr
SIS ﬁmm iy
mm%m LEREHIETE

: . o e
Test Report No. {STARZ2 5130 ULR No. ]TCS%Q?ZGG%%N@F Job Coﬁ@i M 1781022
Date of }é'cfeipt - 10-2022 Bate of issue of Test Report 05-11-2022

gom.@oﬁatﬁaqmé‘!aqmwo aferasl Gea faurera wrrasar wau Bt &1 4 9ga a3

AGENCY:. M/S SRI RAJENDRA PRASAD SAHU CONSTRUCTION PVT LTD

AGREEMENT NO:- 76/SBD/2021/22

DATE:- 10/12/2021

ustomer's Letter No.

LETTER REF NO.: SSA!ZGEEHO‘!S

SAMPLE DETAiLS -

94194

Materlall item

03 Nos CONCRETE CUBES M.20 Cas&ed
Date 08/1072022 as Declared by Customer

Maiéeriar Condition

- GOOD

Environmantai condition:

Oﬂ

Laboratory Temperature 28°C

Szandaru Appllcabie

1S:516 P1 2021, CL SEC1

Deviation in testmg from
Standard

NO

=

. Qonébﬂahmato:y

S

- Done by Customer

IF, smmn DONE
av LAB: ORA?ORY

Samplmg Location

Env:ronmentai CthltIOn

MNA
Samp _ng Method/ Samphng Péan NALD
MA=

- 15102022

Sample ana{ysfé End date: .

05112022

ULTS

Sl

LOC:- RCC WORK IN FLOOR BEAM & ROOF SLABS OF g

e

TOILET MAIN GATE AND BQUND#\R WALL

Dlsclpi:nel Group

MATERIAL

'MECHANICAL/BUILDING

eieg

=

CQ_MERE_SSWE “ave
STRENGTH C.OMPRESSIVE

Requirement as |
peris: 456-2000
| Table-lt

for 28-days ¢ mmn

WE!GHT OF
cuse |

- |CONFOR m .

Cubes shaii not
be les, : ?xan 24

b indlwduai Res
o 16 Nlmm

' smeuem '




jisetRepantiol s 0 ' 'ﬁ s = o - 22200000503 oF Job Code: [ "Mwmozz
22102052

Date of receipt = _ e STRREE
- - - - R - oo TR T Rk

Sample No. "?g‘iii;‘*

sme e

L e ndifs orztory Temperatufe&a c
G | £ = S & 2 =2 . e =
=

Slasndard A &pl icabie

e
Ty

ngg SAMPURG D@h{

Eatts <<< i

|BY LABIORATORY
= = x}ﬁ

=

Sample analys

0 B =

% .s_.a_a}p?e,a_r}gzys:s Starz date: ;;;

PR s = s
3 ?%e?g .
e - - ’
’ §?§mm§§‘§%,>mm> = esxg¢<xe;>&z>

|  FLYASHBRICK

Specs A conronwrv
&iiez i

o
b

s 12894: 20&2‘2 - s M?@

=
| = e %%m&i’-
: w%wﬁw&gﬁ& a%éz%z 59

e
e

5-1 992 PARTHE |

- i zfi‘re%é

’ e
il | e
M%{?m; iy wiie o - : S = :
992 PARWIH;;@Z Lo Mode,ate? %”%x
: - for upto g!as;%élz

e

m%»éa

* = : r . =
e zm%m%&* * & = 1

X -

- = =fr= W W

&.zmzﬁiﬁh‘%fi
e
&:ﬁ@éézz




dceredited as pec ISOSTEC 17025; 2017 by NABL

TEL.- 25053 nm‘.-m' 273

TEST REPORT

Test Report No.

STITRIZ?

ULR N&..

]Tcs-ﬂzz:zeaaansusas

Job Code: M 1?32322 :

Date of receipt

15:10-2022

cus!pﬁ;!:.? Name &

Dato of lssiie of Test Rapor

szw iy
Wﬁ‘%’ famy aRe,

b Bitipom @ oL SR

22-10207

AGENCY:- M/S SRI RAJENDRA PRASAD SAHU CONSTRUCTION PVT. LTD.

Cio. a“;o'&ﬂmﬁn\wmwa e gea Rrermers IRIY@ g Py a3 Age Bdie |

- |REF. NO: $SN2022J2013

SARAIKELA, DATE: 1540-2022

SAMPLE DETAILS

Material Jtem:

o AGGREGATES

1 SEALED BAG ﬁ_A’\‘lFLi QF 2Qmm "’O?«RSE

2

- Enwmnmeumf condxzxon* £

Labozazmy Tam Qefaiure at tme Anaiysas

..... . 28°C
IS:383 B {Clause 4.3) Dev;atnoﬂ tn testmg from NO
iIS:383- 1970 = Stam:!ard - :
Don&by{abo;amry Done by Customer

SBmB;*GQ._Locauon =

SampImg‘Method/ Sampling Péan

NA

NA

~ Sam ple ané}ysis End date:

37452007

“ULTs

15:2386-P-
RA 201"1

V1963

. |VALUE®

AGG REGATE CRUSHI NG

wmm kggregata 15:383 As Peor
Table | {Clauses 4.1 8 4.2)

= e
A g
e

e -
al e%‘gmggmﬁ =

-
ewmwmzz et
&zz

= 3iE-d e

ﬁe‘f@?‘é&e 0.10f1

ez
=
zzzezs&é&&zf §=WE

= 825 -
.
rhE zz%%%%ﬁ__.__




40P Tu

TEST REP@hT

Test Report No

ST}‘T:LZ; 00/4937

ULR

Mo

|T¢54322200000503TF

Date of receipt

15102

Date of Issue of Test Report
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